snapmMaker
Enclosure Installation Guide

Gehause-Installationshandbuch | Guide d'installation pour enceinte | Guia de instalacion del recinto
NEREER | T>7O0-Jv—REAAR | AEEX X Qhf




Contents

Inhalt | Sommaire | Contenido | BE® | BXx | Hd=x

Before You Start

Bevor Sie Beginnen | Avant de commencer | Antes de empezar
Feazal | #1&Ic | AESH7|IH

Assemble the Enclosure

Montieren Sie das Gehduse | Montez I'enceinte | Armar el recinto
AIINE | T>70O0—Dv—DEAILT | AEEXN =E

Put the 3D Printer into the Enclosure

Legen Sie den 3D-Drucker in das Gehause | Placez I'imprimante 3D dans I'enceinte | Coloque la impresora 3D en el recinto
¥ 3D FTENHMANINE | 3D SV EZT7O0—Jv—ICKRE | 3D ZEZIEHE JASEX0| doMe

Contact Us
Kontaktiere uns | Contactez nous | Contactenos
BARKI] | SEVEDhE | Haty



Parts List Teileliste | Contenu | Lista de componentes | ZEp#iEE | /S—YUR L | GEZAE

5

Frame Piece with Magnets x 1
Rahmenstiick mit Magneten | HHAEkEZE
Piece de cadre avec aimants | Y7 %y MIEFT7L—LE—X

=
Pieza de marco con imanes | At I2f|Q X2t

@] O

Base Plate x 1
- Grundplatte | &R
B
Plaque debase | JEE /L — bk

Placabase | 7|%x Z2|0|E

O O
Top Plate x 1

7

Deckplatte | TiiR
Plaque supérieure | EESL— b
Placa superior | & Z2l|0|E

T

Back Plate x 1
Riickenplatte | &1k

Plaque arriere | &L — k
Placatrasera | 3 Z|0|E

T =

Protective Ring x 1

Schutzring | #PIF

Anneau de protection | 1F:E!) >4
Anillo protector | 23 &

Teflon Tube x 1

Teflonrohr | @ LE
- Tubetéflon | 770O>Fa—7
Tubo deteflon | HIZE EHE

M4 x 6 Screw x 36

[[:D M4 x 6 Schraube | M4 x 6 184
M4 x6Vis | M4x6=xRT
TornilloM4 x6 | M4 x 6 LEAL

— —

Frame Piece with Hinges x 2

Rahmenstiick mit Scharnieren | #5555 & 22

Piéce de cadre avec charnigres | E>If[EFT7L—LE—X
Pieza de marco con bisagras | ZH0| &2l T2 =2

Front Plate x 1

Frontplatte | BiiR

Plaque avant | BIEI L — b
Placa frontal | ®™ Z3|0|E

=

Left Plate x 1

Linke Platte | 1R
Plaque gauche | ZEfIEm7L— b

AX IT

Placaizquierda | 2% E2l[0|E

Right Plate x 1

Rechte Platte | AR

Plaque droite | AfIE L — K
Placaderecha | 22% Z30|E

M4 Butterfly Nut x 2

M4 Kontermutter | M4 #2125

M4 Contre-écrou | M4Owv o+ w
M4 Tuerca de fijacion | M4 178 LtAb

NG%

Switch Cable x 1

Schalterkabel | FF&iEEL%
Cable de commutation | X1 wvF4 —T)L
Cable de interruptor | A%[X| #[0|&

M4 x 12 Screw x 2

o]

Frame Piece x 9
Rahmen Stiick | &2

Corner Bracket x 8

Eckhalterung | fft28
2—F—TS5y k

Piecedecadre | 7L—LE—X
Pieza de marco

Support dangle |

| =B =2 Soporte de esquina | ZL 223l

Hinge A x 2 e | DoorHandle A x 1

Scharnier A | $R%E A Tirgriff A | [JBFA

Charniere A | EVTA [ Poignéedeporte A | F77/\>FJLA
BisagraA | ZEA | L ® Manija de puerta A | £ &F0[A
Hinge B x 2 B e | DoorHandleB x 1

Scharnier B | $%%i% B [ Turgriff B | [ J#EFB

CharniereB | £E>B Poignéedeporte B | F77/\>FJLB
BisagraB | d& B L e Manija De La PuertaB | & &%0|B

Dual-Purpose Screwdriver x 1

Zweifach-Schraubenzieher | IXkIB227]

Tournevis double fonction | T a7 JL/IN—/XRR T a—RZ1/\—
Destornillador reversible | O|F A3 Z =2}0|H

M4 Plastic Spacer x 2

M4 Kunststoff Spacer | M4 ¥BR1384E

M4 Entretoise en plastique | M4 7S XF v o AR—H—
M4 Espaciador de plastico | M4 Z2tAE! AH0]A

Door Interlock Switch x 1
Tiirverriegelungsschalter | TJBESIFF %
Commutateur de verrouillage de porte |
Interruptor de enclavamiento de puerta

R7AVEZ—OvIRAYF
| =0 QIE{2f AR(X|

M4 x 32 Screw x 6

M4 x 12 Schraube | M4 x 12 #8222 n:[
M4x12Vis | M4x12x>
TornilloM4 x12 | M4 x 12 LFA

) M4 x 32 Schraube | M4 x 32 #8522
M4 x32Vis | M4x32>
Tornillo M4 x32 | M4 x32LIA



Bevor Sie Beginnen | Avant de commencer | Antes de empezar

Before You Start 7.0 0T | S

Get the Screwdriver Ready.

Holen Sie sich den Schraubenzieher bereit. | H&ER27],
Munissez-vous du tournevis. | RZAN—%2THEIIETL,
Prepare el destornillador. | Z2I0|HE &=H|dl FMQ.

Please don't tighten all the screws until Step 12.
Bitte ziehen Sie nicht alle Schrauben bis Schritt 12.

S'il vous plait ne pas serrer toutes les vis jusqu’a ce que I'étape 12.

Por favor no apretar todos los tornillos hasta el Paso 12.
TREE 12 P AREITEFRBIBL,
ATV 12 FTROZBDHIRWTIES L,

Tear off the membranes. 12 SHATIK] B2 LIAFE 0| X| DHIAS.

ReiRen Sie die Membranen ab. | #is &R,
Déchirez les membranes. | BZEFIHDL TSIV,

Rasgar las membranas. | HH2{|QIS H0o] LM K.

Used Symbols Verwendete Symbole | Symboles utilisés | Simbolos usados | RS | X—27D&A | 7I=ALESHY|

J

Notice: Details you should be aware of Tips: Tips offer you convenient operations
throughout the process. and additional options. Make sure that the highlighted part is
facing the right way.
Hinweis: Details, auf die Sie wihrend des gesamten Tipps: Tipps bieten lhnen bequeme bzw. sichere Stellen Sie sicher, dass das hervorgehobene Teil nach
Prozesses achten sollten. Arbeitsweisen und zusétzliche Moglichkeiten an. rechts zeigt.
Information : Détails dont vous devez étre conscient tout Conseils : Les astuces vous offrent des opérations Assurez vous que la partie en surbrillance est orientée
au long du processus. pratiques et des options supplémentaires. dans le bon sens.
Aviso: Detalles que debe conocer durante todo el proceso. Consejos: Los consejos ofrecen manejos practicos y Asegurese de que la parte resaltada esté orientada
SR 7 MR R R AV, opeiones adicionales. correctamente.
B BEALOTESER R RN GRS BRI ERIMOERE, HIRSRIF 2 RAVERD [EXE EHBY 5 Mo
0| ALRIFEOIM KFH|SH AFSHS 2oF=0foF SHL|CH, Vb BHGIRIEAACHRET TS a . BARTINTUVBRHAPELVAESICA>TVWBILE
Y Mo =2 FIF M S IS L CH FALTLIET L,

EAlot 220| SHE YEelx| efels] FHAL.



Get the front plate ready. ~
Halte die Frontplatte bereit. | E&FEIiR.

Préparez la plaque avant. | BIE/L—rZZHEESIL,

Prepare la placa frontal. | FH Z0|EE ZH| 8ff FAML.

1:1
M4 x 6 Screw

Hinge A

Hinge B

=L

Door Handle A

Front Plate




Get the left plate ready. ~
n Préparez la plaque gauche. | JEZFIFER.
Préparez la plaque gauche. | ZfIEZ/L—rzZHEIEIL,
Prepare la placa izquierda. | {% Z2|0|EE &£H| & FMIR.

M4 x 6 Screw
Hinge A

Hinge B

Door Handle B

Left Plate




Attach the Door Interlock Switch.
Befestigen Sie den Tirverriegelungsschalter. | ZE#IJEEBIFF X,

Fixez le commutateur de verrouillage de porte. | R7A>Z—Ov I wFZEDFIFT TSI,

Coloque el interruptor de bloqueo de la puerta. | =0 QIE{E AQIX|E 20 FMR.

1:1

“:]:” M4 x 12 Screw

@ M4 Plastic Spacer

0
Door Interlock Switch o C« '3@:.\
O,
- Eomme i -

Frame Piece with Magnets

With the switch installed and firmware upgraded to version
2.6 or above, the laser engraving stops automatically when
the door is opened and resumes when the door is closed.

Wenn der Tirverriegelungsschalter installiert und die
Firmware auf Version 2.6 oder hcher aktualisiert wurde,
stoppt die Lasergravur automatisch, wenn die Tir gedffnet
wird, und wird fortgesetzt, wenn die Tir geschlossen wird.

Une fois l'interrupteur posé et le micrologiciel mis a niveau
vers la version 2.6 ou supérieure, la gravure laser s'arréte
automatiquement lorsque la porte est ouverte et reprend
lorsqu’elle est fermée.

Con el interruptor instalado y el firmware actualizado a
la version 2.6 o superior, el grabado por laser se detiene
automaticamente cuando se abre la puerta y se reanuda
cuando la puerta esta cerrada.

HERTAXMEGARE 2.6 AESAG, HiIFTFHIE
HREXIBENELE, HR AN EH IR

A1y FEBRONF T7—LoTT72N—23> 26 A EIZT Y
TUOL—RIBE TRV ESICL—H—Z A BEIC
FBIEL R T7ABHCON A SICBTNICHRTEET,

> ot

AQIKIE BX|5t 1 He oS 2.6H{T 0|42 = 20| =%t
2 @9 2lo|M 0| X522 SAE 1 E8 HoH 20
ZRZ{0] THAl A[ZHEILICY,



Assemble the Bottom.

Montieren Sie den Boden. | #BZE[EER, \
Montez le bas. | EEZMEAIITTIZIU,
Ensamble la parte inferior. | Of2iZ 2 Z2!SIMIR.
0 0
1:1
M4 x 6 Screw

Corner Bracket

Qe---@
Frame Piece
O O
[ Base
O O
Base Plate




Assemble the Bottom.
Montieren Sie den Boden. | £B3EEKER,

Montez le bas. | EEZMEAIITTIEIU,
Ensamble la parte inferior. | Of2HEZS T SIAMIR.

M4 x 6 Screw

Corner Bracket

Frame Piece




Assemble the Top.
H Montieren Sie die Oberseite. | £HZETRER, )
Montez le haut. | EEEHEAIITTEIL,

Montar la parte superior. | 2/0EZS ZESHMIQ.

H—D M4 x 6 Screw

Corner Bracket

Frame Piece

ﬂi
o)
5
-I!Il

134»1- -~ ®

] Top

Top Plate




7/ Corner Bracket

Assemble the Top.

Montieren Sie die Oberseite. | ZHZETRER,
Montez le haut. | EEZMBAAIITTLIZTEL,
Montar la parte superior. | {IHZES ZESIMK.

M4 x 6 Screw

Frame Piece

11



Befestigen Sie 2 Rahmenstiicke mit Ausbuchtungen an der Unterseite. | LEMRINHIRERIREIEEL,

n Attach 2 Frame Pieces with Hinges to the Bottom.

Fixez 2 piéces de cadre avec les renflements aubas. | 2 D2DEYIRETL—LE—XZERICEDIF TSIV,
Fije 2 piezas de marco con bultos a la parte inferior. | 2 702| HX| T2l =22 o2 Z0l| ZZSHM|R.

H:D M4 x 6 Screw

= —

Frame Piece with Hinges

12



1:1

=

Attach the Frame Piece with Magnets and one normal Frame Piece to the Bottom.

Befestigen Sie das Rahmenstiick mit Magneten und ein normales Rahmenstiick an der Unterseite. | REFHTEEIEM—ME B2 2K,

Fixez la piéce de cadre avec aimants et une piéce de cadre normale aubas. | YR YMIZOTL—LE—RE1DDBEDTL—LE—XZRELICEDAIFTIZTE L,
Fije la pieza de marco con imanes y una pieza de marco normal a la parte inferior. | At T Z=Ztot T T2+ of2iZof| ZEISHAMIR.

=

il

M4 x 6 Screw

Frame Piece

13



Befestigen Sie den Fadenhalter und den Schutzring an der Riickplatte. | RHEIZEMRIPIFIEZEEIE R L,

Fixez le support de filament et 'anneau de protection a la plaque arriére. | T4 IAVNRILA—CRE) 72 EEm L —MIBDFIFTIIE ST,
Coloque el soporte del filamento y el anillo protector en la placa posterior. | ZZIHE ZCet 2S5 22 =™ S0|E0| ZEISHM L.

o= T L =2

n Attach the filament holder and the protective ring to the Back Plate.

L] =l

M4 x 32 Screw

M4 Butterfly Nut
-

Protective Ring

Back Plate

14



Schieben Sie die Riickplatte und die rechte Seitenplatte in die Schlitze des Rahmens. | EE R AR EHIELAIEH,
Glissez la plaque arriére et la plaque coté droit dans les fentes du cadre. | BE/L—hGRIEIL—F2T7L—LDOXOYMIFBAL TS,
Deslice la placa posterior y la placa lateral derecha en las ranuras del marco. | =M Z2{|0|EQl 2% Z2||0|EE I £20| 2o oM Q.

/ \
= o

n Slide the Back Plate and Right Side Plate into slots of the frame. \)

Right Side Plate

> U
(V)

15



1:1

Install the Top to the framework.

Installieren Sie die Oberplatte in das Geriist. | TR ZEERESLE L,
Posezle hautaucadre. | EE%ZIL—LT—JVICREL TS,
Instale la parte superior en el marco. | Z&|0f & Z0|EE =&ls

M4 x 6 Screw

tAlR.

16



Install the front door and left side door.

m Installieren Sie die Vordertiir und die linke Seitentiir. | ZZE&IIFAEMJo
Posez la porte avant et la porte coté gauche. | BIER7ZCEBIR7ZZEDHFIFTLIETW

Instale la puerta frontal y la puerta lateral izquierda. | Z®H Z0{Q} 21Z TO{E TSN K.
1:1

M4 x 32 Screw

©

- C—f)

G )

—
 I—

i »
' 0 2

—1
) —

D ===smm====Pp

DI A

) —
| —|

 —

D ===mmce===p



Tighten all screws.
m Ziehen Sie alle Schrauben fest. | T EFrEIEL, O
Serrez toutes les vis. | TARTOXRIEFHDIAATITIETILY,

Apriete todos los tornillos. | ZEE LIAIE ZO|NL.

18



—

Put the 3D Printer into the Enclosure

Legen Sie den 3D-Drucker in das Gehause | Placez I'imprimante 3D dans I'enceinte | Coloque la impresora 3D en el recinto
¥ 3D FTEMHURANGNE | 3D TV RZIT>oO—Jv—ICERE | 3D ZZIHE AEEXN0| doMe

"/“(‘\i‘\\\*\\‘

-—




n Pull out the filament according to the User Manual.

Ziehen Sie den Faden gemaR dem Benutzerhandbuch heraus. | iRIEREF FMikHFEM.
Retirez le filament conformément au manuel d’utilisation.

| A—H—<ZaTIURE>TT4IAV R ZS | FHL TS
Saque el filamento de acuerdo con el manual del usuario. g

| A2 AEAMof mat HeHES Tot LIt

—

——

wmm——
=]

- \
I
3/ ®
@
‘G L | In/
T —
_—
| ~
— !

5

—

[

20



Power off the machine and unplug the power adapter. \

Schalten Sie das Gerét aus und ziehen Sie den Netzstecker ab. | XHIEIR, F kg EREA 2S5,
Eteindre la machine et débranchez I'adaptateur secteur. | Y >DEREVID.ERT7 R TRZD TSI EKRVNTIE IV,
Apague la maquina y desconecte el adaptador de corriente. | 7|7|2] MS N1 Ml {HEQ| E2{OE HELICL

0 4 4
i (A CAUTION )

High Temperature

_ _Sé- DO NOT TOUCH

@ Wait about 5 mintutes for the machine to cool

emmmfy @ @ :ji off if it just finished printing.
T Warten Sie ca. 5 Minuten nach dem letzten

OFF @ @ 3D-Druck bis sich die Maschine abgekiihlt hat.

seEEEEEENNy
SmsmEEmEmm?®

Attendre environ 5 minutes pour que la machine
refroidisse aprés une impression.

Espere unos 5 mintuos para que la maquina se
enfrie si acaba de imprimir.

ENZFERITEN TR, FER S HHEEHRLH,
IBREDE D15 5 DB 22 ZLTIIEEL,

3D Z2IE Kel0] Bt 3 2EJh SO K| %5
g r

21



Keep two doors opened. Put the 3D printer into the Enclosure with a slight tilt.

Halte zwei Tiren offen. Stellen Sie den 3D-Drucker leicht geneigt in das Gehause.

Maintenez les deux portes ouvertes. Placez I'imprimante 3D dans I'enceinte en l'inclinant |égerement.
Mantenga las dos puertas abiertas. Coloque la impresora 3D en el gabinete con una ligera inclinacion.
REFF R TT & 3D FTENH BB MR N INE R,

2DDRT7ZERWIEERICLET, 3D TV EZHOTHMNMEITTIV/7O0—Jv—ICANTIE T,
£ 22 EO{FAMR. 3D ZEEHE ASEX0]| Lo oM.

22



Connect the Door Interlock Switch to Port 4 with the Switch Cable.
Verbinden Sie den Tiirverriegelungsschalter mit dem Schalterkabel mit Anschluss 4. | FBFFFIEZLLE BB X EZ RO 4,

Branchez le commutateur de verrouillage de porte au port 4 a l'aide du cable de commutation. | K71V Z—OvI XA vFER—RICZAYFr—TIILTHEELTIES L,

Conecte el interruptor de enclavamiento de la puerta al puerto 4 con el cable del interruptor. | 0 QIE{2f AQX|E AQIX| 7{|0|2 EE 40f HZSIM Q.

D

23



Insert the power cable into the enclosure.
Connect the power adapter to the controller and power on the machine.

Stecken Sie das Netzkabel in das Gehause. Verbinden Sie den Netzadapter mit dem Regler und schalten Sie das Gerat ein.
Insérez le cable d'alimentation dans I'enceinte. Branchez I'adaptateur secteur au controleur et allumez la machine.

Inserte el cable de alimentacidn en el gabinete. Conecte el adaptador de corriente al controlador y encienda la maquina.
RRIREIBNINE R BIRE AR E R IERIZE EHIT A BIR,

IVO—Jv—ICBRT—TINZBALTWKIETW.BR7A 7221 bO—JICERL IOV OERZAVICLTLIES L,
AS=Hof| M A 0|22 HESHMR. T2 O{HE E ZHEZES{0] HEstL 7|7|2] THE HM K.

24



Hang the filament over the Filament Holder. Insert the filament into the Teflon Tube.

Hangen Sie den Faden Uber den Fadenhalter. Setzen Sie den Faden in das Teflonrohr ein.
Suspendez le filament au-dessus du support de filament. Insérez le filament dans le tube téflon.
Cuelgue el filamento sobre el soporte del filamento. Inserte el filamento en el tubo de teflén.
BHEMEEEE L BEMBASGERLE,
TATAUNFIVE—IZTATAV R ENT T TV, T05 X 2T70
A

DFa—TIHEHALTLIET L,

LEHE =0 ?/of H2IHEES Z0of sSLICLHEE REO| H2AHES UM R.

=

i o F

i o
“k(l_.lf‘q\m

25



Insert the filament with the Teflon Tube into the hole and load filament.
Fiihren Sie den Faden mit dem Teflonrohr in das Loch ein und laden Sie den Faden. | S#EMIERBRLEBBNILT, FHENFEM,

Insérez le filament avec le tube téflon dans le trou et placez le filament. |

Inserte el filamento con el tubo de teflén en el orificio y cargue el filamento.

TAFAVRDRBASNT7OYFa—TZRIHRLAA T IX 2O —RLTLEE L,

| HZE REIIE ZHES FYof| g0 LHHES oM K.

O

26



Contact Us

Kontaktiere uns | Contactez nous | Contactenos | BXREA] | BEIVEHLYE | HEH

We are here for you whenever you need general information, technical support or have any sales inquiries.

Wir sind fir Sie da, wenn Sie allgemeine Informationen, technischen Support oder Angebote fiir Zubehor benétigen.

Nous sommes la pour vous, pour toutes demandes d'informations, d’assistance technique ou toute demande de renseignements.
Estamos a su disposicidon siempre que necesite informacién general, soporte técnico o consultas comerciales.
EITBER A IEREES, RAZFHHEETERS.

BRBRCT VNI R— MR EBELRIEEP RFEICEAT2EMVEHLENCIVELES BRBICEBMULEHOECETV

HZofl chet Yekxel LHEO0[LE 7|& X[ E= 70 2tEst LIE2 SHRIEX| 22 3l M K.
> CJ
snapmaker.com/document E,‘__', forum.snapmaker.com
@ info@snapmaker.com % support@snapmaker.com
[=] 5k IEI [=] 3 [=]
ﬁ "y -

o0

27



The people who are crazy enough to think they can change the world are the ones who do.

--- Steve Jobs



